
 
 
 
 
 

IPL, PRO 65 G, 2005-16, 542 20 10-25  
 

PRO 65 G 
Concrete Saw 

 

Spare Part 
Piezas de repuesto 
Pieces de rechange 

 
 

 
 
 
 
 
 

542 20 10-25 
 

 

 



 2

Reference Information:

Model No.:

Serial No.:

Date Purchased:

NOTES:



 3

 

 

CONTENTS          PAGE NO. 

 

MAIN FRAME GROUP          4,5,6 

INSTRUMENT PANEL GROUP         7 

ENGINE GROUP           8,9,10 

ELECTRIC LIFT-PUMP GROUP         11 

TRANSMISSION & REAR AXLE DRIVE GROUP      12,13,14 

WATER CONTROL VALVE         15 

DEPTH CONTROL & FRONT AXLE GROUP       16,17 

CONTROL LEVER GROUP         18,19 

BLADESHAFT & DRIVE GROUP         20,21 

BLADE GUARD GROUP          22,23 

NIGHT LIGHT & WATER PUMP GROUP       24 

WIRING SCHEMATIC          25 

RAISE & LOWER ELECTRICAL SCHEMATIC       26 

 
 



 4

MAIN FRAME GROUP 
 

 
 
 
 



 5

ITEM  PART NO.  DESCRIPTION           QTY 
 
1  541202124  LIFT FRAME, PS65 PC BLACK     1 
2  539976979  NUT, 3/8-16, HEX NYLOCK Z/P     2 
3  539990563  BOLT, 3/8-16 X 1 HHCS GRADE 5    5 
4  539976941  BOLT, 3/8-16 X 1-1/4      4 
5  541202122  LIFT FRAME BRACE, PC BLACK    1 
 
6  539300128  PIN, BLADESHAFT LOCK, B/O     1 
7  539300133  WRENCH, BLADESHAFT, 15/16"    1 
8  ---   OBSOLETE       - 
9  539300256  NUT, 5/8-11, NYLOC Z/P     4 
10  539300006  VALVE, BALL, 1/2"      2 
 
11  539300242  PIPE FITTING ST. ELBOW, 1/2" GALV    3 
12  539976978  NUT, 1/4-20, NYLOC Z/P     4 
13  541202109  BATTERY HOLD DOWN CLIP     2 
14  539101313  BOLT, 1/4-20 X 2 HHCS GR5 Z/P    2 
15  541200468  PAD, BATTERY MOUNT     1 
 
16  539300184  BATTERY, 12 VOLT (22F60)     1 
17  541200492  CABLE, BATTERY 48" #141048     1 
18  539300089  CABLE, BATTERY 58" #140058     1 
19  539300246  SCREW, 10-24 X 1/2 PN HD PHL    4 
20  542195779  PLATE, COVER, (65HP), PC TARGET BLUE   1 
 
21  539 30 06-70  KNOB, LOCKING, HANDLE BAR (1/2)    2 
22  539300340  HANDLE BAR, (38-SP 65HP)     2 
23  539300070  HAND GRIPS, BLACK, 1"     2 
24  ---   OBSOLETE       - 
25  539990580  CAPSCREW, HEX HD ¼-20UNC X ¾ GR.5   4 
 
26  539300269  HYD. FITTING, 4045-12-8     1 
27  539300243  PIPE FITTING CLOSE NIPPLE, ½    1 
28  541204593  PIPE FITTING TEE, 1/2"     1 
29  539990122  FLATWASHER, 3/8 SAE PLTD     6 
30  542195772  BELT GUARD WELDMENT, 14-36" PC TARGET BLUE  1 
 
31  539976934  BOLT, 5/16-18 X 3/4 GRD 5 Z/P     2 
32  542195796  SHAFT GUARD, 14-26 PC TARGET BLUE   1 
33  541204591  PIPE FITTING STR. ELBOW, 3/4"    1 
34  539101332  BOLT, 1/2-13 x 2 ¾      2 
35  539101331  NUT, 1/2-13, NYLOC Z/P     2 
 
36  542195777  MAIN FRAME, 65 HP – PC TARGET BLUE   1 
37  541204855  HYD. FITTING, 4024-12-8     2 
38  539102653  FLATWASHER, 5/8 PLTD     2 
39  541204870  HYD. FITTING, 4312-8      1 
40  541202153  POINTER, REAR WELDMENT, (65HP), PC BLK   1 
 
41  539990118  WASHER, LOCK 3/8 SPRING Z/P    6  
42  539990588  BOLT, 3/8-16 X 2      1 
43  541202125  POINTER, FRONT WELDMENT    1 
44  541200489  ROPE, POINTER      1 
45  541200467  CLAMP, POINTER ROPE     3 
 
46  539990130  NUT, 3/8-16 HEX Z/P      2 
47  539300074  SET COLLAR, ½” PLTD      2  
48  539300081  WHEEL, FRONT POINTER     1 
49  541202126  ROD, FORNT POINTER (65HP) B/O    1 
 



 6

ITEM  PART NO.  DESCRIPTION           QTY 
 
50  541202370  SPACER, BLADE 8” X .135 X 1     1 
51  541204692  BOLT, 1/4-20 X 1-3/4, U-BOLT     30” 
52  ---   OBSOLETE       - 
53  539977761  BOLT, 1/4-20 X 1 HHCS GRD 5 Z/P    2 
54  539990055  FLATWASHER, ¼      2 
 
55  541200469  FLAP, MUD       1 
56  541204586  HYD. FITTING, 5406-8-2     1 
57  541200488  SWITCH, WATER PRESSURE SAFETY   1 
58  542195774  BELT PROTECTOR, 65 HP, 14-26” PC BLACK   1 
59  539976982  FLATWASHER, 5/8 SAE PLTD     2 
 
60  541204712  BOLT, 5/8-11 X 2-1/2      1 
61  541202440  POINTR, FRONT WELDMENT, PC BLK    1 
62  542195817  SHAFT GUARD WELDMENT, 30-36”    1 
63  539104199  BOLT, 5/8-11 X 2      3 
64  539990556  NUT, 5/8-11 PLTD      2 
 
65  541202093  ENGINE BASE WELDMENT, PC BLK    1 
66  541204652  BOLT, 5/8-11 X 6, FULL THREAD    2 
67  539990655  BOLT, 3/8-16 X 1-1/2 HHCS GR 5    1 
68  539990187  WASHER, LOCK 5/16 Z/P     2 
69  542195813  BELT PROTECTOR, 30-36”, PC BLACK    1 
 
70  542195869  FRAME REAR GUARD, PC BLACK    1 
71  539990055  WASHER, LOCK ¼ DIA      4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 7

INSTRUMENT PANEL GROUP 
542 19 57-56 Panel - Compl 

 
 
 

 
 
 
 
 

 
 
 

ITEM  PART NO.  DESCRIPTION           QTY 
 
1  542195757  INSTRUMENT PANEL      1 
2  541201188  TACHOMETER / HOUR METER      1 
3  539300214  VOLTMETER GUAGE      1 
4  539300226  IGNITION SWITCH      1 
5  539300113  SWITCH BOOT       2 
 
6  539300246  SCREW, PAN HD PHL, 10-24 X ½ PLTD   4 
7  539300109  GROMMET, AN931-10-14     1 
8  541 20 13-25  DECAL, INSTRUMENT PANEL     1 
9  539300215  OIL PRESSURE GUAGE     1 
10  539300112  SWITCH, ON-OFF      2 
 
11  539 30 02-15  HOLE PLUG, 11/16      3 
12  539300111  HOLE PLUG, ½       1 
13  541 20 16-61  CIRCUIT BREAKER, 25A     1 
 
N/S  541 20 57-62  EMERGENCY STOP      1 
 



 8

ENGINE GROUP 

 
 

 



 9

ITEM  PART NO.  DESCRIPTION           QTY 
 
1  541200268  ENGINE, 65HP WIRED & OILED    1 
2  ---   OBSOLETE       - 
3  541204596  FITTING, NIPPLE (J&G 2 X 3)     1 
4  ---   OBSOLETE       - 
5  541200483  CLAMP, MUFFLER 65HP     1 
 
6  ---   OBSOLETE       - 
7  541200481  MUFFLER, WISCON 65 DEUTZ 75,56    1 
8  ---   OBSOLETE       - 
9  541200482  RAIN CAP, 65 HP      1 
10  ---   OBSOLETE       - 
 
11  539300073  CLAMP, HOSE, #32 1 9/16-2 ½     1 
12  163644   HOSE, AIR INTAKE      1 
13  539300073  CLAMP, HOSE, #32 1 9/16-2 ½     1 
14  541208009  TUBE, 1.75 OD X 5      2 
15  539300073  CLAMP, HOSE, #32 1 9/16-2 ½     3 
 
16  541200049  ASSY, AIR CLEANER HOSE     1 
17  541200521  CABLE, THROTTLE, LOCKING     1 
18  539990071  BOLT, 1/4-20 X 1/2 HHCS GRD 5    1 
19  542 16 01-72  CABLE, THROTTLE, LOCKING     1 
20  539300107  CABLE, CHOKE, (29" LG.)     1 
 
21  541202119  CABLE MOUNT PANEL, PC BLACK    1 
22  541202112  BOLT, 5/16-18 X 1      6 
23  539300262  BOLT, 5/8-11 X 3-1/2 HHCS GR 5    2 
24  539300261  BOLT, 5/8-11 X 3      2 
25  541204798  HYD.FITTING, 4244-4-2     1 
 
26  ---   OBSOLETE       - 
27  ---   OBSOLETE       - 
28  ---   OBSOLETE       - 
29  ---   OBSOLETE       - 
30  ---   OBSOLETE       - 
 
31  ---   OBSOLETE       - 
32  ---   OBSOLETE       - 
33  ---   OBSOLETE       - 
34  ---   OBSOLETE       - 
35  ---   OBSOLETE       - 
 
36  ---   OBSOLETE       - 
37  ---   OBSOLETE       - 
38  ---   OBSOLETE       - 
39  ---   OBSOLETE       - 
40  539990717  NUT, 5/16-18, HEX NYLOCK Z/P    6 
 
41  539300256  NUT, 5/8-11, NYLOC Z/P     4 
42  539300085  CAP, FUEL TANK         1 
43  539300080  GROMMET, FUEL TANK     1 
44  539 30 11-92  TANK, FUEL       1 
45  541204585  HYD. FITTING, 2501-4      1 
 
46  541200496  HOSE ASS'Y, 1/4 ID, FUEL TANK    1 
47  541204585  HYD. FITTING, 2501-4      1 
48  539300069  FILTER, FUEL, INLINE 5/16     2 



 10

ITEM  PART NO.  DESCRIPTION           QTY 
 
49  541200613  HOSE ASS’Y, 1/4 ID, FUEL, MALE    1 
50  539976934  BOLT, 5/16-18 X 3/4 GRD 5 Z/P     4 
51  541200475  BAND, AIR CLEANER MOUNTING    2 
52  541200474  AIR CLEANER, COMPLETE     1 
53  541201363  PRE-CLEANER       1 
 
54  541200644  SECOND AIR FILTER ELEMENT    1 
55  ---   OBSOLETE       - 
56  541200643  PRIMARY AIR FILTER ELEMENT    1 
57  541200614  NUT, WING - PRIMARY ELEMENT    2 
58  541200615  AIR CLEANER END CAP     1 
 
59  541200616  BOOT, DUST EJECTOR P15-8914 2"    1 
60  541200523  GROMMET, FRAME      1 
61  541200641  HOSE, ADAPTER, 2-1/2" TO 2"     1 
62  541200642  CLAMP, HOSE, #44 2 5/16-3 ¼     1 
63  539990187  WASHER, LOCK 5/16 Z/P     4 
 
64  541200989  GAUGE, AIR FLOW RESTRICTION    1 
65  541201364  ADAPTER, PRE-CLEANER     1 
 



 11

ELECTRIC PUMP GROUP 
 
 
 
 

 
 
 
 
 
 
 
 

ITEM  PART NO.  DESCRIPTION            QTY 
 
1  541201643  PUMP         1 
2  539301335  SPACER        1 
3  539990517  WASHER, FLAT, 3/8 PLTD      2 
4  539990118  WASHER, LOCK, 3/8 PLTD      2 
5  539990730  CAPSCREW, HEX HD .375-16UNC X 1 ¾ GR. 5 PLTD   2 
 
6  541204583  HYD. FITTING, 6805-6-4      1 
7  541204584  HYD. FITTING, 5404-4       1 
8  541200535  VALVE, FLOW CONTROL      1 
9  541204585  HYD. FITTING, 2501-4       1 
10  541204579  HYD. FITTING, 6801-6-4      1 
 
11  541 20 06-21  SOLENOID, PUMP STARTER 12 VDC     1 

 
 
 



 12

TRANSMISSION & REAR AXLE DRIVE GROUP 
 
 
 

 
 
 
 
 
 
 
 
 
 



 13

ITEM  PART NO.  DESCRIPTION           QTY 
 
1  539300097  CHAIN, DRIVE #40, 56 PITCH     1 
2  539300098  CONNECTING LINK, #40     1 
3  539300101  SPROCKET, CHAIN, TRANSMISSION    1 
4  539300270  SCREW, SET 5/16-18 X 3/8     7 
5  ---   OBSOLETE       - 
 
6  ---   OBSOLETE       - 
7  ---   OBSOLETE       - 
8  ---   OBSOLETE       - 
9  539976979  NUT, 3/8-16, HEX NYLOCK Z/P     4 
10  539990517  FLATWASHER, 3/8 PLTD     4 
 
11  539300339  TRANS. PLATFORM WELDMT, PC BLK   1 
12  539990563  BOLT, 3/8-16 X 1 HHCS GRADE 5    4 
13  539990118  WASHER, LOCK 3/8 SPRING Z/P    5 
14  539976935  BOLT, 5/16-18 X 1-1/2 Z/P     1 
15  539990196  NUT, 5/16-18 PLTD      1 
 
16  539101331  NUT, 1/2-13, NYLOC Z/P     2 
17  ---   OBSOLETE       - 
18  539300371  KEY, 3/16 SQ X 1-1/4"      1 
19  541202843  JACKSHAFT, TRANSMISSION G-MOD    1 
20  539300095  BEARING, 3/4", TAPPED BASE     2 
 
21  539912758  GREASE ZERK, 1/4-28 X 90 DEG    2 
22  539300038  BOLT, 1/2-13 X 1-1/2      8 
23  539990254  WASHER, LOCK 1/2 Z/P     6 
24  539300338  TRANS. PLATFORM MT., RH, BLACK    1 
25  539300310  HYD. FITTING, 6801-6      2 
 
26  539300106  HOSE ASS’Y, 3/8 ID, 9 1/2" OAL    1 
27  539300092  KEY, WOODRUFF #5      1 
28  539300102  HOSE, TRANS.OIL, 3/8"I.D.X1     1 
29  539300011  CLAMP, HOSE, MAH-6, 5/16-7/8    1 
30  539300094  TRANSMISSION, MODEL 10     1 
 
31  539300093  KEY, WOODRUFF #61      1 
32  539300327  PULLEY, TRANSMISSION (FAN)    1 
33  539300103  FAN, TRANSMISSION      1 
34  539300767  BELT, LINK, TRANS. DRIVE (per Ft)    5.2’ 
35  539300259  BOLT, 1/2-13 X 3-1/2      1 
 
36  539301348  PIN, ROLL 3/16 X 1-1/4"     1 
37  539990250  FLATWASHER, 1/2 SAE PLTD     3 
38  539300074  SET COLLAR, 1/2" PLTD     1 
39  539101341  BOLT, 3/8-16 X 3      4 
40  539300342  TRANS. PLATFORM MT., LH, BLACK    1 
 
41  541202958  SPACER, REAR AXLE      2 
42  539976934  BOLT, 5/16-18 X 3/4 GRD 5 Z/P     4 
43  539990187  WASHER, LOCK 5/16 Z/P     4 
44  541202157  WASHER, WHEEL MOUNT     2 
45  541200518  WHEEL, 10 X 3, REAR      2 
  
46  539300120  BEARING, 1 1/4" TAPPED BASE    2 
47  541204682  GREASE ZERK, 1/8NPT X 45 DEG    2 
48  541202165  KEY, 1/4 SQ X 3-1/4      2 
49  541202079  AXLE, REAR       1 



 14

ITEM  PART NO.  DESCRIPTION           QTY 
 
50  539910210  KEY, 1/4 SQ X 2"      1 
51  539300096  GEAR, REAR AXLE DRIVE (84 T)    1 
52  539300256  NUT, 5/8-11, NYLOC Z/P     1 
53  539300091  PULLEY, IDLER, V-GROOVE VH64A3    1 
54  541202141  IDLER ARM, PC BLACK     1 
55  539104199  BOLT, 5/8-11 X 2      1 
 
56  539990130  NUT, 3/8-16 HEX Z/P      1 
57  539976949  BOLT, 3/8-16 X 1-3/4 TAP Z/P     1 
58  539300778  SPRING, 7 3/4 LG. 3/8 ID EYES     1 
59  539990042  PIN, COTTER, 1/8"x1 ¼      1 
60  541202063  PULLEY, 1GA3.93 OD X 2     1 
 
61  539300251  WASHER, LOCK 3/16 Z/P     4 
62  539990411  SCREW, RND HD, 10-32 X 1/2"PLT    4 
63  539300100  BUSHING, SDS-3/4      1 
64  541202064  PULLEY, 1GA3.93 OD X 1.75     1 
65  ---   OBSOLETE       - 
 
66  539976982  FLATWASHER, 5/8 SAE PLTD     1 
67  541 20 10-03  BELT, AX62 (TRANS. BELT 65 HP)    1 
68  ---   OBSOLETE       - 
69  541205064  FITTING, PLASTIC 90 DEG     1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 15

WATER CONTROL VALVE 
 
 
 
 

2

6,7

5

3 3

4

1

6,7

5

 
 
 
 

 
 
 

 

ITEM  PART NO.  DESCRIPTION           QTY 
 
1  541200624  GATE VALVE, 1/2      1 
2  539300006  BALL VALVE, 1/2      1 
3  541204870  HYD FITTING, 4312-8      2 
4  539300243  PIPE FITTING, CLOSE NIPPLE ½ GALVANIZED  1 
5  539300242  PIPE FITTING, STREET ELBOW ½ GALVANIZED  2 
 
6  541204692  U-BOLT       2 
7  539976978  NUT, ¼-20UNC NYLOC      2 

 
 
 
 
 
 
 



 16

DEPTH CONTROL & FRONT AXLE GROUP 
 
 
 

 
 
 



 17

ITEM  PART NO.  DESCRIPTION            QTY 
 
1  541201653  HANDLE, DEPTH STOP      1 
2  539301348  PIN, ROLL 3/16 X 1-1/4"      1 
3  539990250  FLATWASHER, 1/2 SAE PLTD      1 
4  539300274  WASHER, FRICTION 1/2 X 1 OD     1 
5  541204669  WASHER, SINGLE WAVE SPRING OD     1 
 
6  541202913  DEPTH STOP WELDMENT, PC BLACK     1 
7  539990258  NUT, 1/2-13 HEX Z/P       1 
8  541200544  YOKE, TAPPED, 1/2" #45306      1 
9  541204656  PIN, CLEVIS, 1/2"       1 
10  539990042  PIN, COTTER, 1/8"x1-¼      1 
 
11  539990637  BOLT, 3/8-16 X 2-1/2       1 
12  539990580  BOLT, 1/4-20 X 3/4 HHCS GR5 Z/P     4 
13  541202127  POINTER, DEPTH INDICATOR      1 
14  539990122  FLATWASHER, 3/8 SAE PLTD      4 
15  539300022  SCREW, DRIVE, #2 X 1/4 RH.      2 
 
16  541200831  PLATE, DEPTH INDICATOR      1 
17  541200533  BEARING, FLANGE #32004-01      1 
18  541202121  BRACKET, DEPTH INDICATOR, PC BLACK    1 
19  539976978  NUT, 1/4-20, NYLOC Z/P      4 
20  541202061  PULLEY, DEPTH INDICATOR      1 
 
21  539976979  NUT, 3/8-16, HEX NYLOCK Z/P      1 
22  541200532  PULLEY, CABLE DEPTH INDICATOR     2 
23  539300122  CABLE, DEPTH INDICATOR, 1/8"     1 
24  539300121  CLAMP, CABLE 1/8"       2 
25  539300119  SPRING, 15"LG. .0625 GALV. 3/8     1 
 
26  539300268  PIN, COTTER, 3/16X1"       1 
27  539300123  SET COLLAR, 1" I.D.       2 
28  539300487  FLATWASHER, 1" PLTD      4 
29  191715   WHEEL, w/BALL BEARING 8" X 2.5     2 
30  541202903  FRONT AXLE WELDMENT      1 
 -   541 20 03-17  FRONT AXLE ASSY (Includes: 27-32)     1 
 
31  541204654  GREASE ZERK, 1/8NPT X 90 DEG     2 
32  539300120  BEARING, 1 1/4" TAPPED BASE     2 
33  539990254  WASHER, LOCK 1/2 Z/P      4 
34  539300037  HHCS, .50-13 X 1.25 GR 5 Z/P      4 
35  541204685  PIN, CYLINDER, 1"       2 
 
36  541204959  CLIP, CYLINDER PIN       4 
37  539300056  CYLINDER, HYD. ASSY      1 
38  539300267  HYD. FITTING, CYLINDER BREATHER     1 
39  539300031  HYD. FITTING, 2501-4-8      1 
40  541200547  HOSE ASS'Y, 1/4 ID, 34" LG      1 
 
41  ---   OBSOLETE        1 
42  ---   OBSOLETE        1 
 
 
 
 



 18

 CONTROL LEVER GROUP 
 

 
 
 



 19

ITEM  PART NO.  DESCRIPTION            QTY 
 
1  539300113  SWITCH BOOT, GRAY       1 
2  541200542  SWITCH, RAISE/LOWER      1 
3  541203496  WIRE ASSY, RAISE/LOWER SWITCH     1 
4  541202142  SWITCH COVER, PC BLACK      1 
5  539300246  SCREW, 10-24 X 1/2 PN HD PHL     2 
 
6  541202138  LEVER, SPEED CONTRL WELDMENT, PC BLK   1 
7  541202117  PAD, FRICTION       1 
8  539990588  BOLT, 3/8-16 X 2       1 
9  539990517  FLATWASHER, 3/8 PLTD      3 
10  539300273  WASHER, FRICTION 3/8 X 1"OD     5 
 
11  539976979  NUT, 3/8-16, HEX NYLOCK Z/P      9 
12  539300344  LEVER SUPPORT WELDMENT, PC BLACK    1 
13  539990580  BOLT, 1/4-20 X 3/4 HHCS GR5 Z/P     6 
14  539976978  NUT, 1/4-20, NYLOC Z/P      6 
15  539300361  LEVER, ENGAGEMENT WELDMENT, PC BLK    1 
 
16  539300071  HAND GRIPS, RED, 3/4"      1 
17  541202149  GATE PLATE        1 
18  539990655  BOLT, 3/8-16 X 1-1/2 HHCS GR 5     7 
19  539990122  FLATWASHER, 3/8 SAE PLTD      8 
20  539300341  TRANS. CONTROL LEVER, PC BLACK     1 
 
21  539990258  NUT, 1/2-13 HEX Z/P       1 
22  539300009  ROD END, MW-6Z       6 
23  539300483  ROD, THREADED, 3-1/2 LG.      2 
24  539990155  NUT, 3/8-24 HEX Z/P       6 
25  539300352  BELL CRANK, SPEED CONTROL, PC BLK    1 
 
26  539990118  WASHER, LOCK 3/8 SPRING Z/P     1 
27  539990130  NUT, 3/8-16 HEX Z/P       1 
28  541204687  BOLT, 3/8-16 X 2 ZP GRD 5      1 
29  539300360  ROD, THREADED, 5-3/4 LG.      1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 20

BLADESHAFT & DRIVE GROUP 
 
 
 
 

 
 



 21

ITEM  PART NO.  DESCRIPTION            QTY 
 
1  541202902  SHEAVE, 8 GR, 3V, 4.0 X 2      1 
2  539300270  SCREW, SET 5/16-18UNC X 3/8     8 
3  541202489  KEY, 3/8 SQ. X 4       1 
4  539300620  CAPSCREW, HEX HD 5/8-11UNC X 1 ¾    4 
5  539990333  WASHER, LOCK 5/8 DIA      6 
 
6  541202094  SPACER, BEARING PLATE      2 
7  541203835  BELT, 4/3V/530 BANDED (14-26” DRIVES)   2 
7  541 20 08-47  BELT, 4/3V/560 BANDED (30-36” DRIVES)   2 
8  541202906  SHEAVE, 8 GR, 3V, 4.0 X 1.75 (12-14” DRIVES)   1 
8  541202905  SHEAVE, 8 GR, 3V, 4.5 X 1.75 (18-26” DRIVES)   1 
8  541 20 08-79  SHEAVE, 8 GR, 3V, 6”  (30-36” DRIVES)   1 
9  541 20 05-53  BUSHING, 1.75 SF  (30-36” DRIVES)   1 
10  541204655  GREASE ZERK, 1/8 X 1 ¼      2 
 
11  539300010  PIN, DOWEL 3/8 DIA X 1 ¾      1 
12  539102067  KEY, ¼ SQ. X ¾       2 
13  541202488  KEY, 3/8 SQ. X 3 ½       1 
14  539300025  COLLAR, INNER (14-26” DRIVES)     1 
15  539300020  SCREW, SET ¼-20UNC X ½      2 
 
16  541202901  BLADESHAFT        1 
17  539300026  COLLAR, OUTER (14-26” DRIVES)     1 
18  539976982  WASHER, FLAT 5/8 DIA      2 
19  539300023  CAPSCREW, HEX HD 5/8-11UNC X 4 LH    1 
20  541202080  COLLAR, OUTER (30-36” DRIVES)     1 
 
21  541202078  COLLAR, INNER (30-36” DRIVES)     2 
22  539300231  BEARING, 1 ¾ CAPPED      2 
23  539100464  CAPSCREW, HEX HD 5/8-11UNC X 4     1 
**  541200631  KIT, BEARING – 2112V       - 
**  541200632  KIT, SEAL – MS-5       - 



 22

BLADE GUARD GROUP 
 
 
 

 
 
 
 
 
 
 
 



 23

ITEM  PART NO.  DESCRIPTION            QTY 
 
-  542 19 57-69  BLADE GUARD ASSY, 14” PC BLUE     1 
-  542 19 58-01  BLADE GUARD ASSY, 20” PC BLUE     1 
-  542 19 58-05  BLADE GUARD ASSY, 26” PC BLUE     1 
-  542 19 58-10  BLADE GUARD ASSY, 30” PC BLUE     1 
-  542 19 58-21  BLADE GUARD ASSY, 36” PC BLUE     1 
 
1  542195767  BLADE GUARD WELDMENT, 14” PC BLUE    1 
-  542195802  BLADE GUARD WELDMENT, 20” PC BLUE    1 
-  542195806  BLADE GUARD WELDMENT, 26” PC BLUE    1 
-  542195811  BLADE GUARD WELDMENT, 30” PC BLUE    1 
-  542195822  BLADE GUARD WELDMENT, 36” PC BLUE    1 
 
2  541204690  ADAPTER, 90° ELBOW, ¼ NPT x ¼ FNPT    2 
3  539300278  FITTING, PLASTIC “Y”       1 
4  539300135  HOSE, WATER – 4” LONG      2 
5  539300011  CLAMP, HOSE, MAH-6 5/16 X 7/8     6 
6  539300135  HOSE, WATER – 6” LONG      1 
 
7  541204706  FITTING, HOSE       1 
8  541200568  SPLASH FLAP        1 
9  539990580  CAPSCREW, HEX HD ¼-20UNC X ¾ GR. 5 PLTD   2 
10  539990055  WASHER, FLAT ¼ DIA       2 
11  539976978  NUT, ¼-20UNC NYLOC       2 
 
12  539990130  NUT, HEX 3/8-16UNC       2 
13  539990122  WASHER, FLAT 3/8 DIA SAE      4 
14  539300174  SPRING, .080 WIRE       1 
15  539990655  CAPSCREW, HEX HD 3/8-16UNC X 1 1/2 GR. 5 PLTD   2 
16  539976979  NUT, HEX 3/8-16UNC NYLOC      2 
 
17  539300271  PIPE PLUG, 1/8 DRSL SOC      2 
18  541204665  PIN, DETENT RING ¼ X 2 ¼      2 
19  541200569  LANYARD, 6”        1 
20  541200570  LANYARD, 12”        1 



 24

NIGHT LIGHT & WATER PUMP GROUP 
 
 

 
ITEM  PART NO.  DESCRIPTION            QTY 
 
1  541200595  LIGHT, 12V        1 
2  541202115  LIGHT MOUNT BAR       1 
3  541202114  LIGHT BAR MOUNT BRACKET      1 
4  541200459  KNOB, LOCKING       2 
5  539990580  CAPSCREW, HEX HD ¼-20UNC X ¾ GR.5    2 
 
6  539300135  HOSE, WATER, ½”       38” 
7  541200832  ELECTRIC WATER PUMP      1 
8  539990209  CAPSCREW, HEX HD 5-16-18UNC X 1 GR.5    4 
9  539990188  WASHER, FLAT 5/16 DIA SAE      8 
10  539990717  NUT, 5/16-18UNC NYLOC      4 
 
11  541204872  FITTING, ELBOW – 4390-8      1 
12  539300135  HOSE, WATER, ½”       15” 
13  541204706  HOSE BARB, 4145-8-12      1 
14  539976978  NUT, ¼-20UNC NYLOC       2 
15  539990052  WASHER, LOCK ¼ DIA       2 
 
 *  541 20 00-37  KIT, NIGHT LIGHT (Includes Items: 1-5, & 14-15)   1 
**  541 20 00-76  KIT, WATER PUMP (Includes: 6-13)     1 



 25

WIRING SCHEMATIC  
 

 



 26

RAISE & LOWER ELECTRIC SCHEMATIC 
 
 

 
 



��

������	
��
���

�����	
��
���

����	��	���������

�����	����������

��������	
��
	��
��	���������	��������


��	���������	����	
�	��� ��	��	���������	��	
�	����	����	������������ 	�������	��	������	���!���	���	�	������
��	���	"�#	�����	����	����	��	��������	
�	���	��� ����	��������	���������$
�����������	�
�	��

�
������
����	
	����	

	������
�������	����������	����
������	�����������������

�������������
�	�����

%��	�
�� �����	�����	����	��������	��	�&�������	�������	��	���	�����������	��	������	��	'��������&	(�����������
��������	
����	)������*	%�����*	+�����	,,-,�*	��	��	�	���!���	��������	���� �����	
�	��*	��	����	����	��	�����
��	����������	�����	��������	��	��!�	
���	�������!�$

����	��������	����	���	�����	��	�������	������	
�	���� �*	���������
��	���*	������	�������	����	
�	������	"��
�������	������	
�	�������	��	���!���	�������
��	�����������*	�����	��	���	����������	��	���	��������$#	.������*
���	��������	��	!���	��	���	�������*	��	���	��	���	����������*	���	�������	��	��������	
�	���	��������	���������*
��	��	���	�������	��	����	��	��	������������	������	��	����	�	
����	���	�����������	
�	���	������������$

������	������	���	����	��	��������	���	���	������	
��
��*	���	�����	
��
��	��	���	���������	���	���	����	��
��������	��	 ����	 ���������	 ��	 ���	 �����	
����$	����	������� 	 ���!���	 �����*	������	��!�	 ����	 �����������
�!����
��$

���������	�
����	���
��
(���$	���!���	�����$$$$ �/0--/�00/1-2-
(���$	���!���	.)3 $$$$$$$ �/0--/0�1/--�0



Target Corporate Office
17400 West 119th Street
Olathe, Kansas 66061

Customer Service: 800-288-5040
Customer Serv. Fax: 800-825-0028

Corporate Office: 913-928-1000
Corp. Office Fax: 913-438-7951

Target International
Customer Service: 913-928-1300

Customer Serv. Fax: 913-438-7938

Target Canada
Customer Service: 800-461-9589

Customer Serv. Fax: 800-728-1907

www.targetblue.com

Target California
Customer Service: 310-381-3100

Customer Serv. Fax: 310-381-3194

DUST WARNING

Cutting, especially when DRY cutting, generates dust that comes from the material being cut,
which frequently contains silica. Silica is a basic component of sand, quartz, brick clay, granite and
numerous other minerals and rocks. Exposure to excessive amount of such dust can cause:

Respiratory diseases (affecting your ability to breath), including chronic bronchitis, silicosis
and pulmonary fibrosis from exposure to silica. These diseases may be fatal;

Skin irritation and rash; and

Cancer according to NTP* and IARC*
National* Toxicology Program / International Agency for Research on Cancer

Take precautionary steps

Avoid inhalation of and skin contact with dust, mist and fumes;

Wet cut when feasible, to minimize dust;

Wear and ensure that all bystanders wear appropriate respiratory protection such as dust
masks designed to filter out microscopic particles. (See OSHA 29 CFR Part 1910.1200)

California Prop 65 Warning:
Use of this product can cause exposure to materials known to the State of California to cause cancer

and/or birth defects or other reproductive harm.


